
 

 
检测报告检测报告检测报告检测报告   Test Report       SL62006308777101TX          日期日期日期日期 Date:2020年年年年 11月月月月 18日日日日        页码页码页码页码 Page 1 of 7 

 

 下列样品由客户提供及确认为： 
The following sample(s) was/were submitted and identified on behalf of the client as: 

 

 委托单位 
Consignor 

浙江永光无纺布股份有限公司 
ZHEJIANG Y.G.NONWOVEN FABRIC CO.,LTD. 

 

 委托单位地址 
Consignor address 

浙江省嘉兴市平湖市新仓镇仓东路 1168号 
No.1168 Cangdong Road,Xincang,Pinghu,Jiaxing,Zhejiang,CHINA. 

 

 
样品描述 
Sample Description 

熔喷布 
Meltblown cloth 
（白色熔喷布） 

 

 样品描述. 
Sample Descriptions 

(A)1-白色熔喷布 
 

 颜色/色号 
Color 

(A) 白色 white 
 

 纤维成分/材质 
Fiber Content/Material 

(A)100%PP 
 

 克重 
Weight 

40gsm 
 

 样品数 
No of Sample 

0.24*2M 
 

 产品等级 
Product Grade 

/ 
 

 检测类别 
Test Type 

委托送样检验 
Submitted (sample sent by client) 

 

 
 样品送达日期 
Sample Receiving Date 

2020-10-22 
 

 检测周期 
Testing Period 

2020-10-22 - 2020-11-18 
 

 
 
 检测依据 
Document Accordance 

详见检测结果页 
Details please see test result page 

 

 判定依据 
Judgement Accordance 

GB 15979-2002 
GB/T 32610-2016 

 

 
检测结论 
Test Conclusion 

本报告仅提供实测结果和单项结论，详见下页。 
This report only provides the test results and individual judgment, details please 
see follow page. 

 

    
 测试结果仅对来样负责 
This test report refer only to the samples tested 
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 通标标准技术服务有限公司杭州分公司  

 SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch  
 批准人签署 Approved by:  
      
     

     
      
 陆春晓（授权签字人） 
Rainer Lu (Account Executive) 
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检测结果及评判检测结果及评判检测结果及评判检测结果及评判 
Test Results and Judgment 

检测项目及测试方法 
TestItem & Test method 

判定 
Judgment 

样品 
Sample 

技术要求 
Requirement 

测试结果 
Test Result 

纤维含量 
Fibre Content 
FZ/T 01057.3-2007 &  
FZ/T 01057.4-2007 
  
   
  
  
  
 

- (A) - 
100%丙纶 

100%polypropylene 

 
  
GB 15979-2002 
微生物检测* 
 
检测结果检测结果检测结果检测结果 : 
 检测项目 单位 检测方法 检测结果 限值 单项说明 
 001 
 细菌菌落总数 CFU/g GB 15979-2002 附录 B <4 ≤200 符合 
 大肠菌群 /0.25 g GB 15979-2002 附录 B ND 不得检出 符合 
 真菌菌落总数 CFU/g GB 15979-2002 附录 B <4 ≤100 符合 
 绿脓杆菌 /0.25 g GB 15979-2002 附录 B ND 不得检出 符合 
 金黄色葡萄球菌 /0.25 g GB 15979-2002 附录 B ND 不得检出 符合 
 溶血链球菌 /0.25 g GB 15979-2002 附录 B ND 不得检出 符合 
 
  
 备注: 
 1.ND=未检出 
 2.限值: 按照 GB 15979-2002 
3.*该检测项目不在本机构资质认定许可能力范围内；测试由通标标准技术服务(上海)有限公司执行，其资质认定许
可编号为 170900340938。 
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GB 15979-2002 
  

Microbial test 

Test Result(s) : 

 Test Item(s) Unit Test Method(s) Test Result(s) Limit Single  
 001 determination 

 Aerobic Bacteria Count CFU/g GB 15979-2002 Appendix B <4 ≤200 Conform 
 Coliforms /0.25 g GB 15979-2002 Appendix B ND Absence Conform 
 Fungi Count CFU/g GB 15979-2002 Appendix B <4 ≤100 Conform 
 Pseudomonas  /0.25 g GB 15979-2002 Appendix B ND Absence Conform 
 Aeruginosa 
 Staphylococcus Aureus /0.25 g GB 15979-2002 Appendix B ND Absence Conform 
 Streptococcus  /0.25 g GB 15979-2002 Appendix B ND Absence Conform 
 Hemolyticus 
 
  
 Remark: 
 1.ND = Not Detected  
 2.Limit: according to GB 15979-2002 
3. *The test is not approved in SGS Hangzhou lab by China Inspection Body and Laboratory Mandatory 
Approval.The test was carried out by SGS Shanghai lab, it’s qualification authentication license Numbers is 
170900340938. 
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GB/T 32610-2016 
检测项目及测试方法 

TestItem & Test 
method 

判定 
Judgment 

样品 
Sample 

单位 
Unit 

技术要求 
Requirement 

芳香胺 
Amines 

化学文摘

号 
CAS-No 

测试结果 
Test Result 

可分解致癌芳香胺染

料 
Azo Dyes 
GB/T 17592-2011 
纺织品: GB/T 
17592-2011 – 采用
GC-MS/HPLC-DAD
进行分析。 
Textile: According 
to GB/T 17592-
2011 – Analysis 
was conducted with 
GC-MS/HPLC-DAD. 
 
备注: 
ND = 未检出 
  
检出限 = 5 mg/kg 
  
 
 
Note: 
ND = Not Detected 
  
Reporting Limit = 5 
mg/kg (for individual 
compound 
  
 
 

符合 
PASS 

A白色熔
喷布 
white 

Meltblo
wn cloth 

mg/kg <=20 
4-氨基联苯 

4-Aminobiphenyl 
92-67-1 ND 

mg/kg <=20 
联苯胺 

Benzidine 
92-87-5 ND 

mg/kg <=20 
4-氯-邻甲基苯胺 

4-Chlor-o-toluidine 
95-69-2 ND 

mg/kg <=20 
2-萘胺 

2-Naphthylamine 
91-59-8 ND 

mg/kg <=20 
邻氨基偶氮甲苯 

o-Aminoazotoluene 
97-56-3 ND 

mg/kg <=20 
5-硝基-邻甲苯胺 

5-Nitro-o-Toluidine/2-
Amino-4-Nitrotoluene 

99-55-8 ND 

mg/kg <=20 
对氯苯胺 

4-Chloroaniline 
106-47-8 ND 

mg/kg <=20 

2,4-二氨基苯甲醚 
4-Methoxy-m-

Phenylenediamine/2,4-
Diaminoanisole 

615-05-4 ND 

mg/kg <=20 
4,4'-二氨基二苯甲烷 

4,4'-
Diaminodiphenylmethane 

101-77-9 ND 

mg/kg <=20 3,3'-二氯联苯胺 
3,3'-Dichlorobenzidine 

91-94-1 ND 

mg/kg <=20 
3,3'-二甲氧基联苯胺 

3,3'-Dimethoxybenzidine 
119-90-4 ND 

mg/kg <=20 
3,3'-二甲基联苯胺 

3,3'-Dimethybenzidine 
119-93-7 ND 

mg/kg <=20 

3,3'-二甲基-4,4'-二氨基二苯
甲烷 

 3,3'-Dimethyl-4,4'-
Diaminodiphenylmethane 

838-88-0 ND 

mg/kg <=20 
2-甲氧基-5-甲基苯胺 

p-Cresidine 
120-71-8 ND 

mg/kg <=20 
4,4'-亚甲基-二-(2-氯苯胺) 

4,4'-Methylene-bis-(2-
chloroaniline) 

101-14-4 ND 

mg/kg <=20 
4,4'-二氨基二苯醚 
4,4'-Oxydianiline 

101-80-4 ND 

mg/kg <=20 
4,4'-二氨基二苯硫醚 

4,4'-Thiodianiline 
139-65-1 ND 

mg/kg <=20 
邻甲苯胺 

o-Toluidine 
95-53-4 ND 
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mg/kg <=20 

2,4-二氨基甲苯 
4-Methyl-m-

Phenylenediamine/2,4-
Toluylendiamine 

95-80-7 ND 

mg/kg <=20 
2,4,5-三甲基苯胺 

2,4,5-Trimethylaniline 
137-17-7 ND 

mg/kg <=20 
4-氨基偶氮苯 

4-Aminoazobenzene 
60-09-3 ND 

mg/kg <=20 
邻氨基苯甲醚 
O-Anisidine 

90-04-0 ND 

mg/kg <=20 
2,4-二甲基苯胺 

 
2,4-Xylidine 

95-68-1 ND 

mg/kg <=20 
2,6-二甲基苯胺 

2,6-Xylidine 
87-62-7 ND 
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 样品照片样品照片样品照片样品照片 

Sample Photo 
 

 

  

 

  

 
此符合性声明仅基于本次实验室活动的实际值，未将本次实验室活动的结果不确定度影响计入。 
The statement of conformity in this test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration. 

 
**报告结束** 

**End of Report** 
 


		2020-11-18T15:26:54+0800
	Shenzhen
	SGS officially issued document




